f@; TH UY June 29, 2021

" PHUDUCTS Revision A

A division of Troy Sheet Metal Works, Inc.
1024 South Vail Avenue, Montebello, CA 90640
www.troyproducts.com 323 720-4100

Part No: CC-21DUR-0810 REV. A Vehicle: Dodge Durango PPV gy
Description: 2021 DURANGO 8" SLOPE/10" LEVEL Model year: 2021 N

Tools Required

= 10 mm. socket =7 mm. drive = 5/32 allen wrench
= 1/8 allen wrench = 7/16 wrench/socket = 3/8 nut driver
= Flat head screwdriver = Phillips screwdriver = T9 drive

Troy Products recommends reading through all installation instructions prior to installation to check all necessary parts
have been included (check against bill of materials table).

IMPORTANT NOTES

e This center console fits 8" of Troy Products face plate inserts on the slope area and 10" on the flat
section.

e Consoles allows the transfer of the USB/AUX, AWD and auto park override modules.

Prepare vehicle for installation

1.) Remove four O.E.M. screws holding the cover plate were shown (two screws per side), to access rear
O.E.M. screw locations set seats all the way forward (do not discard screws, these are to be re-used in
Steps 11 and 16), use the 10mm. socket.

CC-21DUR-0810 REV. A




2.) Remove lower dashboard panel by 7»

pulling it towards rear side of
vehicle, lower dash panel has
insertion clips where indicated.

3.) Unplug harness extensions from
USB/AUX module (make note of
the harness connections order so
these can be connected back in
the same manner in Step 18.
Unplug harness from AWD

module if equipped.

4.) Remove USB/AUX module from
lower dashboard panel, use the flat
head screwdriver to free up the
tabs holding the module. Remove
AWD module or AWD plastic cover
using the T9 drive.

5.) Disconnect USB/AUX
module harness extension
from sub panel.

6.) Remove lower dashboard
sub-panel, sub-panel is
being held by two marked
screws (one per side). Use
the 7 mm. drive to remove
these. Pull sub panel
towards rear side of vehicle
to unsnap it.

CC-21DUR-0810 REV. A




7.) Remove USB/AUX module harness extension from lower dashboard sub-panel.

8.) Remove auto park override module from sub
panel. Module is being held by two screws,
remove these from the front of sub-panel using
the 7 mm. drive. Detach cable pins attached to
sub-panel.

Prepare center console

9.) Transfer AWD module or AWD plastic cover to center console in the shown manner, secure module or
cover using (3) provided #6-32 X 1/2” screws. If vehicle is equipped with AWD module, make sure the
module is centered within cutout and fully functional before tightening screws.

AWD plastic cover

10.)Transfer the USB/AUX module to center console as
shown, insert module in USB/AUX bracket and
attach it to console using two provided #10-32 x
5/8” button head screws and #10-32 nylon hex
nuts. Use the 1/8 allen wrench to drive the screws
and the 3/8 nut driver to hold the hex nuts.

y
/ /

/Z%
Y /4

/{// £ 74 //

AWD module

CC-21DUR-0810 REV. A




11.) Transfer auto park override module to rear mount
bracket as shown. Use two provided 1/4-20 x 3/4"
button head screws and 1/4-20 nylon hex nuts.

Install center console

12.) Install rear mount bracket at the shown
rear mount location, use two O.E.M.
screws from Step 1. (secure screws tightly)

13.)Set front seats all the way back and tilt them down to facilitate placement of console.
14.)Insert console in the shown motion by inserting the front end of the console first.

CC-21DUR-0810 REV. A




15.)Secure rear end of console to rear mount
bracket using two provided 1/4" washers
and 1/4-20 x 3/4" button head screws (do
not tight screws at this time).

16.)Align console to front mount points, use
remaining two of the O.E.M. screws from
Step 1. (one per side) secure screws tightly.
Go back and tightly secure screws from
previous step.

17.)Insert two provided 7/8” dome plugs on
access mount points cutouts (one per
side).

18.) Connect harness extensions to USB/AUX module in console in the same order as origiaIIy.
19.) Connect harness to AWD module, if equipped.
20.) Insert 12V. outlet on console on passenger side.

Your installation is now complete. If you have any questions or suggestions for adding additional instructions, please call
Customer Service at (800) 700-8769.

CC-21DUR-0810 REV. A




_ | i | €

140 | I33HS | | @1 3vos | OnmveaTvOsIoNCa | )
| | e | m.PU—._ﬂQEE \ g»&tzo.ﬁﬂ]ﬁbhun,
Y  owownaizoo | 9 = AOHL @ ey
EL "ON "OMa| 37iS | B s ‘ T
—_— \(.mv ‘¥3d Q‘ﬁ %gugsg,

1HA31.01/3d0O1S

‘dddv¥ OIW
3 IYWID3030V1d OML
FAONIE  FHOVW IVINONY
FIVNOLOVE

“dddv On3

8 OONVINA 1207 == ON|  =wese i
\izozieely, N | NMYaa SIHONI NI 38V SNOISNEWIa
Fuu wva | e | R34S TMEIHIO ST | /|
L 11 3¥VYMAAVH MPU#-0180-4NAIZ-DD| 6 \'
L (3ISOO1 dIHS) 13¥DOVIE IINAOW XNV/4SN | asn#-0180-3NALZ-DD| 8
L (3SO0O1 dIHS) 1930D.q ID8Y Qi#0180-dNALC-OD| £
z MBIOS BAUD 91 /€ X v # V¥S916-C0-1S4-1| 9
L 0b07 sjonpoid Aolj O901dIvVdE| &
8 2/ X 8# MIYDS XJOL O3S HE GOE0EE-SGO-IS4-1| ¥
[4 |Io1 8)D0|d80DS .8 8-1IVY-OV| €
z |ID1 8}0|d8oD4 ,01 OL-1IVY-OV| ¢
1 INGWATEM ONISNOH MU#0180-3NAL¢-0D
"ALD NOILdI¥DOS3a IIWNN 13Vd —.smuz
131100 "AZL NV JINAOW 85N A3LVOO3d
ON leoe/L1/9 "TINAOW QMY 304 13¥0Vae aaaav v
A3AOYILY ava NOILJINOS3a "A3¥ | 3NOZ
SNOISIAZY




CC-21DUR-0810 - Bill of materials

PARTS
Part # Description QTY. | Picture
CC-21DUR-0810 2021 DURANGO 8" SLOPE/10" LEVEL 1
CC-21DUR-0810-#usb USB/AUX bracket 2
CC-21DUR-0810-#mb Rear mounting bracket 1
L3-AP1SET DC OUTLET PLUG W/BLACK CAP 1
HARDWARE
Part # Description QTY. | Picture
1-FST-50-60800 1/4" Flat Washer Black Zinc 2
1
1-FST-06-60830 1/4-20 x 3/4" Socket Screw - Black Zinc 4
1-FST-35-31000 1/4-20 Nylon Insert Locknut - Zinc 2
1-FST-06-10625 #10-32 x 5/8" Button Head Socket Screw - Blk Zinc 2 J
1-FST-35-31150 #10-32 Nylon Insert Nut - Zinc 2
AC-CC-875CAP 7/8" DOME PLUG - Black 2 \ 1
1-FST-10-10220 #6-32 X 1/2 ROUND HEAD PHILLIPS, ZI 3 ; W

CC-21DUR-0810 REV. A




